
I .. 

SEPA ENVIRONMENT AL CHECKLIST 

Purpose of checklist: 

Governmental agencies use this checklist to help determine whether the environmental impacts of your 
proposal are significant. This information is also helpful to determine if available avoidance, minimization 
or compensatory mitigation measures will address the probable significant impacts or if an environmental 
impact statement will be prepared to further analyze the proposal. 

Instructions for applicants: 

This environmental checklist asks you to describe some basic information about your proposal. Please 
answer each question accurately and carefully, to the best of your knowledge. You may need to consult 
with an agency specialist or private consultant for some questions. You may use "not applicable" or 
[...]
• Certified Erosion and Sediment Control Lead (CESCL)- Certification ID EF09241417 
• Rough Terrain and Warehouse Forklift Certification - HERC Rental Training Program 
• OSHA 30 Certified - Click Safety 

Eddie Sanchez, Electrical Design Manager 

Eddie has over 10 years of water treatment system fabrication experience and has played a vital role in 
the fabrication of more than SO water treatment systems. Eddie also heads up the Northwest Branch's 
electronic services division and supports equipment manufacturing, new project installation, system 
maintenance and onsite troubleshooting. 

• Certification: Electrician - Naval Training Center, Great Lakes, IL 

• Certification: Catapult Electrician - Naval Air Warfare Center- Lakehurst, NJ 
• Certification: PLC/ RS Logix Fundamentals CCP122 - Rockwell Automation, Bellevue, WA 

Treatment System Regulatory Permitting & Operations Support 

CCS had developed excellent working relationships with State and local regulatory agencies including the 
Washington State Department of Ecology (Ecology) and Oregon Department of Environmental Quality 
(CEQ). 

• CCS often provides water treatment system permitting services and plan submittals to support system 
installations and operations. 

• CCS is authorized by Ecology & DEQ to provide water treatment system operations training (Chitosan 
Enhanced Sand Filtration/Chemical Treatment). The training program includes the required 40 hours 
of instruction (8 hours of classroom and 32 hours of field experience). 

140 County Line Road Suile 101 • Pacific, WA 98047 • 206-695-2120 • www.clearcreeksystems.com 
4 



Water Treatment Statement of Qualifications 

Equipment Fabrication & Installation Capacity 

CCS' main manufacturing facilities are located in Pacific, WA and Sumner, WA. Our capabilities include: 

• System enclosure fabrication - intermodal shipping container conversions to house treatment 
systems. 

• Electrical design and installation including main power requirements, relay panels and electrical 
power distribution. 

• Programmable logic control (PLC) design, programming and installation. 

• Welding, woodwork, plumbing, skid fabrication and mechanical systems. 
• Site installation including plumbing, valving and electrical. 

CCS Equipment Yards & Available Inventory 

CCS maintains six equipment yards for storage and maintenance of our water treatment equipment: 

• Primary Washington Yard in Sumner, WA • Sacramento Area Yard in Rio Linda, CA 

• Secondary Washington Yard in Pacific, WA • Bay Area Yard in Livermore, CA 

• Oregon Yard in Portland, OR • Southern California Yard in Bakersfield, CA 

CCS's equipment inventory includes the following equipment: 

• Pumps ranging in size from 1 hp to 50 hp. 
• Tanks ranging in size from 250 - 21,000 gallons. 
• Sand media filters ranging in size from 50 - 600 gpm (multiple filters are utilized for higher flows) 
• Monitoring modules for automated water quality monitoring, polymer storage, polymer injection, pH 

neutralization and treatment system programmable logic controller. 

• Pipes, hoses and valving ranging in size from 4" to 12" 

• Slurry separation equipment 

Relevant Project Experience 

CCS is an industry leader in design, build, and mobilization of active treatment systems in the industrial 
and commercial sectors. The following spreadsheet and project summaries outline our industrial 
stormwater treatment capabilities, highlighting some projects which have been completed in the last 36 
months: 

140 County Line Road Suite JOI • Pacific, WA 98047 • 206-695-2120 • www.clearcreeksystems.com 
5 



X X X X X X X X X 
:eonfiden!!!!., Ti~ Faci!!h'- 1 NC)(th4Jm CA I )( X X X X X X X 
t~ndent Metals I Seattle!.. WA I X I( X X X X X X X 
Lakeside·Sand and .Gravel L~. WA I X X 

I 
X X X X X X X X 

X X X X X X X X X X 

X X X X X X X X X 

X X 
I 

X X X 

X X X X X X X 

X X X X X 

X X I( X X X X 

X X X X X X X X X 

JC X X X X X X X X 

X X X X X X X X 

• I X X X X X 

X X X X • • X 

• X X X X X X X 

X I • I( X X X X X 

X I( X X 
' X X X X X X 

Sea~ l_!g!l·~ng__~_I Seattle, WA l - ' 
X X X X X X X X 

SSA M~ -Terminal 18 F~cility LSeatlle, WA -:i X X X X X X X X 

IC X X X X X X X 

Wabash Nalfonal I P9ftlan~. ~~ )( X X X X X X 

@ Clear Creek Systems 



~~{~t 

& Industrial Stormwater Treatment Project Experience 

Clear Creek Systems, Inc. 

Clear Creek Systems, Inc. (CCS) is a water treatment company that specializes in the treatment of 
stormwater, dewatering water, contaminated groundwater and industrial process water. CCS is a 
pioneer in onsite water treatment services and has been achieving client expectations for nearly 20 
years. CCS employs an experienced team of professionals and innovative technologies to provide our 
client's with the best overall value in the industry. Our strength lies in our ability to move seamlessly 
from project evaluation to treatment system design, permitting, system installation and operations. In 
addition to our operational experience, we have established excellent working relationships with State 
and Federal regulatory agencies. 

Recent Project Experience 

Industry: Railroad Services 
Target Pollutants: Turbidity, total copper and total zinc 

Treatment Technology: Polymer enhanced mixed media filtration 

Services: Water Treatment System Design, Permitting, Equipment, Installation & Staff Training 

CCS worked with the facility owner and their engineering firm to develop an industrial stormwater 

treatment approach that would reduce target pollutants to concentrations below benchmark levels. 

CCS conducted pilot testing on actual runoff from the site to evaluate a variety of water treatment 

approaches prior to the final technology selection. 

CCS collaborated on the design and provided the fabrication, installation, maintenance and training for 

this permanent industrial stormwater treatment system. The treatment system was installed to comply 

with the Level 3 Treatment BMPs as required by the Washington State Department of Ecology's 

Industrial Stormwater Permit. 

140 County Line Road SW, Suite 101, Pacific, WA 98047 • 2S3.670.40S4 • www.clearcreeksystems.com 



R 
~ !!Ms~ Industrial Stormwater Treatment Project Experience 

Industry: Ship Yards 
Target Pollutants: Suspended sediment, copper, zinc, nickel and cadmium 

Treatment Technology: Mixed media filtration, granular activated carbon and ion exchange resins 

Services: Water Treatment System Design, Permitting, Equipment, Installation & Staff Training 

A major Southern California ship yard 
needed to treat hydrostatic relief 
water in order to meet stringent 
marine water discharge requirements 
for heavy metals. After the successful 
pilot test, CCS provided the design, 
site work and installation. 

The 300 gpm treatment system 
consists of multi-media filters, GAC 
and ion exchange resins. The entire 
system is automated with process 
controls, safety interlocks, remote 
telemetry and alarm notifications. 

Industry: Galvanizing Facilities 

Target Pollutants: Suspended sediment, copper, zinc, nickel and cadmium 

Treatment Technology: Metals co-precipitation, pH adjustment, filtration and sludge management 

Services: Water Treatment System Design, Permitting, Equipment, Installation & Staff Training 

This project consists of an 8 acre site that is used for galvanizing in the Tualatin, OR area. CCS 
utilized pilot testing to screen a variety of water treatment technologies prior to recommending 
the installation of a metals co-precipitation system that includes pH adjustment. CCS provided the 
fabrication, installation, maintenance and training for the metals reduction system. The zinc 
concentration was reduced form up to 10 mg/L to 30-50 micrograms/L. 

140 County Line Road SW, Suite 101, Pacific, WA 98047 • 253.670.4054 • www.clearcreeksystems.com 

2 



• ~.eM ~u. Industrial Stormwater Treatment Project Experience 

Industry: Metals Recycling 

Target Pollutants: Turbidity, hydrocarbons and PCBs 

Treatment Technologv: Polymer enhanced mixed media filtration and granular activated carbon 

Services: Water Treatment System Design, Permitting1 Equipment, Installation & Staff Training 

CCS worked with the facility owner 
and their consultants to develop a 
water treatment approach to 
reduce turbidity, hydrocarbons and 
PCBs. CCS conducted pilot testing 
to provide proof of concept and 
then scaled the treatment system 
to full design flow rate of 100 gpm. 
CCS designed and fabricated the 
treatment system equipment and 
provided site improvements and 
operational support. 

Industry: Forest Products 

Target Pollutants: Turbidity, TSS, chemical oxygen demand (COD), zinc, copper and pH 

Treatment Technologv: Chemical precipitation, pH adjustment, filtration and media adsorption 

Services: Water Treatment System Design, Permitting, Equipment, Installation & Staff Training 

CCS implemented an industrial 
stormwater treatment system at a 
Pacific Northwest log yard facility to 
reduce TSS, turbidity, zinc, copper 
and COD. Log yard water is 
notoriously difficult to treat but CCS 
utilized pilot testing and innovative 
chemical treatment approaches to 
successfully achieve permit 
benchmark criteria. The treatment 
system consists of chemical 
precipitation, pH adjustment and 
adsorptive media. The results of the 
treatment process are shown below. 

Stormwater pH (S.U.) TSS (mg/L) 
Untreated 5.2 150 
Treated 7.21 1.2 

Turbidity {NTU) Zinc (µg/L) Copper (µg/L) COD{mg/L) 

259 125 15.7 360 
0.70 5.5 < 0.5 30 

140 County Line Road SW, Suite 101, Pacific, WA 98047 • 253.670.4054 • www.clearcreeksystems.com 

3 



~~ 

5 Industrial Stormwater Treatment Project Experience 

Services & Capabilities: 

• Site Evaluation 
• Pollutant Source Identification 
• Hydraulic Modeling 
• Water Treatment System Design 
• Computer Aided Drafting 
• Engineering Reports & Services 
• Treatment Technology Screening 
• Laboratory and Field Pilot Testing 
• Regulatory Negotiations & Permitting 
• Treatment System Fabrication 
• Site Improvements 
• Treatment System Installation 
• Operator Training 

Treatment System Technologies: 

• Permanent and Temporary Water Treatment Systems 
• Green Stormwater Infrastructure 
• Polymer Treatment with Mixed Media Filtration 
• Chemical Precipitation - COD Reduction 
• Metals Co-Precipitation - Dissolved Metals Reduction 
• pH Neutralization 
• Jon Exchange Resins - Dissolved Metals Reduction 
• Particulate Filtration 
• Ultra Filtration & Reverse Osmosis 

Water Treatment Equipment 

• Steel Tanks (18,000 - 21,000 gallons) 
• Pumps (25-1,000 gpm) 
• Sand Media Filters (50- 600 gpm) 
• Water Quality Monitoring Instruments 
• Hoses and Piping 
• Particulate and Bag Filters 
• Chemical Metering Pumps 
• Carbon Vessels 
• CESF System Monitoring Modules 
• Ion Exchange Resins 
• System Automation & Telemetry 

4 

140 County Linc Road SW, Suite 101, Pacific, WA 98047 • 253.670.4054 • www.clearcreeksystems.com 





PNW Metal Recycling Relocation Project 
Longview, Washington 

SEPA Environmental Checklist 

Attachment C: 
Suggestions for Minimizing Fumes from Torch Cutting Scrap 

Metal 





Suggestions for Minimizing Fumes from Torch Cutting Scrap Metals 
Clean: Free of paints, rubber. buildup from contents, oil and b'fease, vinyl coating, remove all 
paint and solvents, polyurethane foams 
Thickness: Consider smoke generation of thicker metals. Try to focus on thilmer pieces, observe 
thicker pieces 
Settings: Verify correct settings for cutting process. 
Technique: Determine which cutting technique works best (speed, angle, flame, etc.) 

Fume levels 

Source: http://www.hse.gov.uk/foi/ intemalops/ocs/600-699/668 30/668 30id.htm 

Factors affecting fume levels include: (modified for US spelling) 

1) plate thickness - fume levels increase as the plate thickness increases. 

2) cutting speed - faster the cutting speed greater the rate of fume generation. However, as the 

job is completed quicker exposure to the fume may be similar to when using a slower cutting 

speed. A faster cutting speed can also reduce the kerf width resulting in lower dust levels. 

3) process used, i.e. mechanized or manual cutting- mechanized cutting generates greater levels 

of fume particularly where multiple cutting torches are fitted. 

4) ventilation available - oxy-fuel gas cutting in a semi-confined or confined space can generate 

high levels of fume if additional ventilation is not provided. 

5) presence of coatings or contaminants - this is a particular problem in scrap metal, demolition 

and ship repair industries. High levels of fume can be experienced even when cutting by hand in 

the open air. 

6) the use of additional cutting materials such as an accelerator - affects both fume levels and 

composition. Using iron powder will for example result in a slight increase in iron oxide levels 

due to oxidation of the powder. 

C:\Usas\3ydg:\AppD3ta\Local\Micfo~oR\W1nciow~\Temvvn1ry JnCemd Files\Content.Ootlook\CEK2TUM\V\Aeria.l C>·e Level fu,ne Redu)I. RW s~n~ ~ge docx 



Fume and gases 

Source: http://www.hse.gov.uk/foi/ intemalops/ocs/600-699/668 30/668 30id.htm 

Ways to reduce exposure to fume and gases include: (modified for US spelling and removed 

suggestions that minimize worker exposure instead of minimizing fumes.) 

I) using the correct nozzle; 

2) ensure the flame does not burn at its maximum length, instead try to keep it as short as 

possible; 

3) extinguish the torch during short working pauses, this may be made easier by using gas 

economizers with a pilot flame to avoid the need to reset the mixture when relighting the torch; 

and 

4) where possible remove any coatings or contaminants from the cutting point prior to 

commencing the cut (as far as possible use mechanical means, e.g. scraper, emery paper or, for 

larger areas, vacuum blasting, although the dust that is released will need to be controlled). 

C•Userslsydgl1\1>pOa1all.ocal\Microsoft\Windows\Tompot11ry Inte.-net File,\C'.on1en1.0u1looklCEK2TUMW\Acrial Eyo L<:vol Fume Redu, BW S8111e page.docx 



PNW Metal Recycling Relocation Project 
Longview, Washington 

SEPA Environmental Checklist 

Attachment D: 
Driving Directions and Maps to the Project Site 

(100 Paper Way, Longview, WA) 





Portland to 100 Paper Way, Longview, WA 98632 ~ Google Maps Page I of 2 

Go· gleMaps Portland to 100 Paper Way, Longview, WA Drive 48.7 miles, 51 min 
98632 

AncNn«a ,,,,, 

. 0 
, l "• 

/ 

... 
' Go 'gle 

~ . 
.,.. •• _.,,. 0 

...... ,,. 

Map data @2018 Google 1000 ft ._ ___ __. 

Portland 
Oregon 

Get on 1-405 N from W Burnside St 

t 1. Head west on W Burnside St toward W Burnside St 

,. 2. Turn right onto SW 14th Ave (signs for US-30 W/lnterstate 405 N) 

._ 3. Keep left to stay on SW 14th Ave 

A 4. Use any lane to take the Interstate 405 N ramp to US-30 W/lnterstate 5 N 

Take 1-5 N to WA-411 S/3rd Ave in Longview. Take the 3rd Ave/WA-411 exit from WA-432 W 

3 min (0.7 mi) 

0.4mi 

36 ft 

266 ft 

0.2mi 

44 min (46.4 mi) 

A 5. Merge onto 1·405 N 

1.2mi 

~ 6. Use the middle 2 lanes to take the Interstate 5 N exit toward Seattle 

0.6mi 

•.. 



Portland to 100 Paper Way, Longview, WA 98632 - Google Maps 

I. 7. Merge onto 1·5 N 
0 Entering Washington 

~ 8. Use the 2nd from the right lane to take exit 36 for WA-432 W toward Longview/Long 
Beach/WA-4 W 

t 9. Continue onto WA-432 W 

i"' 10. Take the 3rd Ave/WA-411 exit toward lndust. Area/Port Longview 

Follow 3rd Ave to Industrial Way 

Page 2 of2 

41.Smi 

0.5mi 

2.4mi 

0.3mi 

5 min (1.7 mi) 

.. 11. Turn left onto WA-411 S/3rd Ave 
8 Continue to follow 3rd Ave 

t 12. Continue onto Industrial Way 

4'l 13. Turn left to stay on Industrial Way 

r- 14. Sharp right to stay on Industrial Way 

100 Paper Way 
Longview, WA 98632 

These directions are for planning purposes only. You may find that construction 
projects, traffic, weather, or other events may cause conditions to differ from the 